



### TEST REPORT

DATE: 09/17/2008

TEST NUMBER: 116208

CLIENT	Dyerich Flooring Designs, Ltd./Terra Legno
--------	--

TEST METHOD CONDUCTED	Formaldehyde Content:HPVA EF 2002 3.10/ASTM E 1333
-----------------------	--

DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	Brazilian Cherry
COLOR	-----
CONSTRUCTION	Engineered Wood
REFERENCE	

#### GENERAL PRINCIPLE

The flooring material was placed as installed into the clean chamber. The air change rate was 0.5 per hour. At the end of the exposure period, the air in the test chamber was quantified for formaldehyde using a Thermo Scientific Genesys 10 UV instrument with a chromotropic acid colorimetric procedure.

#### TEST RESULTS

Target Compound	Emission (mg/m <sup>3</sup> )	PPM	Requirement
Formaldehyde	<0.020	<0.016 ppm	<0.25 mg/m <sup>3</sup> / <0.20 ppm

#### COMMENTS

This material meets or exceeds the requirements as set forth under HPVA EF 2002 3.10.

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical or similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.